
1 
 

CITY OF OWOSSO 
SPECIAL MEETING OF THE CITY COUNCIL 

MONDAY, OCTOBER 30, 2023 
7:30 P.M. 

 

Meeting to be held at City Hall 
301 West Main Street 

 
AGENDA 

 
PLEDGE OF ALLEGIANCE: 
ROLL CALL: 
 

ADDRESSING THE CITY COUNCIL 
 

1. Your comments shall be made during times set aside for that purpose. 
2. Stand or raise a hand to indicate that you wish to speak. 
3. When recognized, give your name and address and direct your comments and/or questions to any 

City official in attendance. 
4. Each person wishing to address the City Council and/or attending officials shall be afforded one 

opportunity of up to four (4) minutes duration during the first occasion for citizen comments and 
[...]
Historical Maximum Day Historical Average Day State Rated Capacity

Linear (Historical Maximum Day) Linear (Historical Average Day)



Existing System – Potential Industrial Users 

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00

9.00

10.00

11.00

12.00

13.00

14.00

15.00

2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022

D
e

m
an

d
 (

m
g

d
)

Historical Maximum Day State Rated Capacity 1 MGD Industrial User - MDD 3 MGD Industrial User - MDD 10 MGD Industrial User - MDD



Projected Water Demands

Year Projected Average Day 

Demand (mgd)

Projected Maximum Day 

Demand (mgd)

Projected Peak Hour 

Demand (mgd)

2022 1.55 2.51 3.76

2027 1.57 2.54 3.81

2042 1.63 2.64 3.96

• Consistent water use year on year

• Conservative growth rate of 0.25% annually 



Questions?



Condition Assessment - Overview

• Utilized WTP operational data 
from previous 10-years 

• Architectural, structural, 
electrical, mechanical, and 
process professionals 

• Wells, WTP, and Distribution 
System Sites

Onsite Condition Assessment



Condition Assessment –
Wells 
• Local Well 1  

− Pump capacity decreased over 30% 
from 2020 

− Internal insulation showing signs of 
damage and age

• Local Well 13  

− Roof shingles are in poor condition

− Significant corrosion on pump base

Local Well 1 Pump 



Local Well 1 Exterior Local Well 1 Interior Insulation

Local Well 13 Exterior Local Well 13 Pump



Condition Assessment – Wells (cont.)

• Hintz Well

− Recently constructed

− In good condition

• Osburn Well

− Exterior concrete weathered, 
but stable

− HVAC equipment in poor 
condition

− Well is operating as expected

Hintz Well Pump Pitless Adapter



Hintz Well Exterior Hintz Well Interior Piping

Osburn Well Exterior Osburn Well Pump



Condition Assessment – Wells (cont.)

• Palmer Street Well 2

− Corrosion on exterior metal 
panels

− Degradation of concrete floor 

− HVAC in poor condition 

Palmer Street Well 2 Pump and Piping



Palmer Street Well 2 Exterior Palmer Street Well 2 Interior Floor



Condition Assessment – WTP Site

• Two buildings – original WTP and 
pretreatment building 

• Storm water drainage issues 

• Security fence only partially 
secures lagoon area 

• Parking lot in OK condition

WTP Site Aerial Image



Condition Assessment 
– WTP Buildings
• Roofs on both buildings are in poor 

condition 

− Significant buckling is present 

• Coating on blocks of clarifier 
building are beginning to peel 

• Spall on concrete entry stairs

WTP Original Building Roof



Original WTP Roof Clarifier Building Roof

Original WTP Entryway Stairs Clarifier Building Exterior Block



Condition Assessment – WTP Buildings (cont.)

• Material and equipment handling 
challenges

− Removal of elevator 

− Failure of overhead crane 

− Failure of loading bay leveler 

− Clarifier room overhead door

Existing overhead crane in high service pump room



Lime 
Softening 
Process 
Overview

Lime Softening Treatment Flow Path



Condition Assessment – Aeration 

• Single aluminum induced draft 
aerator installed in 2004

− Removes CO2 and oxides iron 
and manganese 

• Interior is heavily corroded 

− Corrosion and sediment have 
built up inside 

• Moderate corrosion on 20” 
effluent pipe and concrete pad

Aerator



Condition Assessment 
– Clarifiers 
• Two upflow solids contact clarifiers

− Operated in series 

− Lime is dosed 

− Softening precipitates settle out 

− 3.0 MGD capacity each

• Mixing equipment, scraper drives 

• Clarifiers are in good condition and 
operate as intended 

• Interior paint peeling 

• HVAC equipment in poor condition

North Clarifier



Condition Assessment – Clarifiers (cont.)

Clarifier Cross Section Clarifier Scraper Drive (top), Clarifier Mixer (bottom)



Condition Assessment 
– Sludge Handling
• Sludge pumps are in fair condition

• Pumped sludge dries in lagoons, 
4 total 

− Approximately 35,650 cu. yards

− Dry sludge is dredged and 
removed 

• No current dredging/removal 
contract

Sludge Pump



Lime 
Sludge 
Lagoons

Lime Lagoon, north side of WTP site



Condition Assessment –
Recarbonation 
• CO2 is injected 

− Lower pH, settle excess lime 

• 30-ton capacity bulk storage 

− In good condition

• Automatic feed panels 

− Not currently operational 

• Mixing tank 

− Requires annual draining, 
cleaning

Bulk CO2 Storage Container



Condition Assessment - Filtration

• Four rapid gravity filters 
− Sand and anthracite media 
− Rated capacity of 5.44 MGD 

• Media is in very poor condition 
− Expansion due to calcification 

• Surface wash is not operational

• Underdrains expected to be in poor 
condition 

• Filter effluent piping in poor condition, 
other piping fair 

• HVAC requires upgrades 

• Interior paint is peeling

Filter as viewed from walkway



Condition Assessment – Filtration (cont.)

Filter Gallery Piping Filter Effluent Piping to Underground Storage Tank



Condition Assessment 
– Backwash 
• Backwash water is supplied from 

finished water to clean filters 

• Backwash supply pumps replaced 
in 2021 

− Two total pumps, in good 
condition

• Backwash waste is sent to lagoons

New Backwash Supply Pump



Condition Assessment
– Finished Water Storage
• Underground storage reservoir 

− Constructed in 1920 

− 1.75 MG capacity 

− Last rehabilitated in 1990 

• 2002 inspections report leaking 
and sediment buildup 

• Reservoir is in very poor 
condition, replacement is 
necessary 

Grade level view of reservoir, west of WTP



Condition Assessment 
– High Service Pumping
• Four high service pumps 

− Firm capacity 9.51 MGD 

− HSP 1 is constant speed 

− HSP 2, 3, and 4 run on VFDs 

• Pumps are in good to fair condition 

• Unable to start when underground 
storage levels are low 

• Located below flood elevation 

• Pipe gallery piping ranges from 
good to fair condition

High Service Pumps 1, 2, and 3



Condition Assessment – High Service Pumps

High Service Pump Pipe Gallery High Service Pump Pipe Gallery



Condition Assessment 
– Chemical Feed
• 4 chemicals used in treatment: 

− Lime (softening)

− Sodium Hypochlorite 
(disinfection)

− Fluoride (dental health)

− LimeCure25 (reduce calcifying) 

• Lime stored in silo onsite 

− 80-ton capacity

• Slakers convey lime slurry to 
clarifiers, requires large maintenance 

• HVAC in lime silo in poor condition 

Lime storage Silo



Condition Assessment – Chemical Feed (cont.)

Lime Feeders Continuous Lime Slurry Slakers



Condition Assessment – Chemical Feed (cont.)

• Sodium Hypochlorite 

− Aging bulk tank 

− Metering pumps and day tank in 
fair condition 

• Sodium Fluoride 

− Installed in 2004, due for 
replacement 

− Should be located in separate 
space per regulatory standards

• LimeCure25 

− Requires secondary containment

Sodium Hypochlorite feed equipment



Condition Assessment – Chemical Feed (cont.)

Upflow saturator and fluoride feed equipment LimeCure25 storage totes and feed equipment



Condition Assessment – Electrical Equipment

• Grounding deficiencies  

• Aging switchboard 

• Lack of surge protection 

• Lack of arc flash warning labels

• VFD failure, additional electrical 
protection 

WTP Electrical Room



Condition Assessment –
Distribution System Sites
• Hydraulic deficiency at Gute Hill 

Booster Station 

− Piping/valving in good 
condition

− Altitude valve OK condition 

− Electric unit heater aging

• Corrosion is present on 
piping/valving in elevated tank 

• HVAC in good condition

Gute Hill Booster Station Building



Elevated 
Storage 
Tank

Exterior of storage tank (left) and tank riser pipe (right)



Condition Assessment – Distribution System 
Sites (cont.)

Gute Hill Booster Pump and Altitude Valve Elevated Storage Tank Piping and Valving



Questions?



Deficiency Correction Evaluation

• Lime Softening Plant Rehabilitation 

− Maintain current process

− New equipment

− Short- (5-year) and long-term (6-20-year) improvements  

• Membrane Softening Plant 

− New process, demolish existing plant 



Plant Rehabilitation –
5-Year Project Highlights 
• Filter Improvements 

− Replace filter media 

− Replace underdrains 

− Install air scour piping and 
blowers 

• Electrical Grounding Improvements  

− Replace existing switchboard 

− Upgrade transformers 

− Modify grounding electrode 
system 

− Add surge protection devices 
Filter Improvements, including media replacement



Plant Rehabilitation –
5-Year Project Highlights 
• Lime Residuals Mechanical 

Dewatering 

− Produces solid residuals cake 

− New building on WTP site 

− Screw press technology 

• Building Materials and Equipment 
Handling Improvements 

− Overhead crane system 

− Truck bay leveler 

− Clarifier roll up door

Fairfield (OH) – Screw Press



Plant Rehabilitation Evaluation 
– 5-Year Project Summary
Project Name Estimated Project Cost

Filter Improvements $1,960,000

Electrical Grounding 

Improvements and 

Improvements to Meet Code 

Requirements

$1,550,000

Fluoride Feed Improvements $350,000

Roofing Replacement $470,000

Filter Effluent Piping 

Replacement
$330,000

Well Houses Building and 

Mechanical Equipment 

Improvements

$960,000

Aerator Improvements $260,000
Filter effluent piping replacement



Plant Rehabilitation Evaluation 
– 5-Year Project Summary
Project Name Estimated Project Cost

CO2 Feed Panel Repair $380,000

Lime Residuals Mechanical 

Dewatering
$11,520,000

WTP Site Improvements $185,000

Gute Hill Booster Station 

Improvements
$834,000

Subbasement Sump Pump 

Improvements
$49,000

Building Material and 

Equipment Handling 

Improvements

$1,000,000

Filter Valve Improvements $500,000

Total $20,348,000 CO2 Feed Panel



Plant Rehabilitation –
6-20-Year Project Highlight
• New Reservoir and High 

Service/Transfer Pump Building 

− New building on WTP Site 

− Filtered water to transfer well 

− Two new 0.75 MG prestressed 
concrete ground storage tanks 

− New high service pump station

Grand Ledge (MI), 0.75 MG storage tank



Plant Rehabilitation –
6-20-Year Project Highlight

• Lime Slaking Improvements 

− Demolish existing slurry-type 
slakers and silo 

− New batch type slakers, mixing 
system, feed pumps, controls 

− New storage silo

Batch type slaker diagram

Image Citation: RDP Technologies. (2023). Hydrated-flow [image]. 

RDPTech. https://rdptech.com/product/tekkem-lime-feed-

systems/tekkem-slaker/



Plant Rehabilitation Evaluation 
– 6-20-Year Project Summary
Project Name Estimated Project Cost

New Reservoir and High 

Service Transfer Pumping 

Building

$12,280,000

Building Improvements $760,000

Chlorine Feed Improvements $1,010,000

Lime Slaking Improvements $5,180,000

SCADA/Controls 

Improvements Phase 1
$300,000

Juniper 2 Well Development $750,000

Hintz 2 Well Development $750,000

SCADA/Controls 

Improvements Phase 1
$1,000,000

Total $22,030,000 Building Improvements – Clarifier Building Roof Replacement



Total Estimated 
Project Costs:
$42,378,000*

Lime Softening Plant Site Plan with proposed improvements



Questions?



Membrane Softening – Introduction 

• Membranes are 
semipermeable synthetic 
materials 

• Depending on the type, they 
let certain constituents pass 

− Microfiltration 

− Ultrafiltration 

− Nanofiltration 

− Reverse Osmosis



Membrane 
Types

Membranes and typical rejected constituents



Membrane Softening 
– Introduction (cont.)
• Often arranged in multiple stages 

• Multiple stages reduce the volume 
of concentrate 

• Concentrate is liquid waste stream 

− Requires disposal

• Increases the percentage of raw 
water recovery

Single and Multistage membrane softening arrangements 



Membrane 
Softening 
Process 
Overview

Membrane Softening Treatment Flow Path



Membrane Softening 
– Pretreatment 
• Pretreatment Requirements 

− Required to prevent damage to 
membranes

− pH adjustment and/or antiscalant

− Turbidity <0.2 NTU 

− Filtration 

• Pressure Filtration 

− Filters oxidized iron 

− Four initial filters, room to add 
additional in future 

− 6.5 MGD capacity

Michigan State University WTP – Pressure Filters



Membrane Softening – Pretreatment (cont.)

• Cartridge Filters 

− Provide an additional layer 
of filtration  

− Ensure softening 
membranes are protected 
and unfouled 

• Intermediate Pumping 

− Ensures operating pressures 
are met for membrane 
filters

Harrison (OH) WTP – Cartridges and Filter Vessel



Membrane Softening 
– Filtration Skids
• Four skids initially 

− Arrays of pressure vessels 

− Each pressure vessel contains 
membrane elements 

− Firm capacity of 4.15 MGD 

• Membrane Bypass 

− Mixes with filtered water 

− Maintains some hardness in the 
finished water 

− 0.85 MGD  

• Firm Capacity of 5.0 MGD

Harrison (OH) WTP – Filter Skids



Membrane Softening – Finished Water 
Storage and High Service Pumping
• Similar to Lime Softening Rehab 

• Two 0.75 MG prestressed 
concrete ground storage tanks 

• High service pump station in 
separate building

Gratiot Area Water Authority (MI) – Pump Station



Membrane Softening – Project Cost Estimate

Description Conceptual 

Construction 

Cost

Demolition $560,000

Civil $2,430,000

Building $9,090,000

Process $25,930,000

Mechanical $2,250,000

Electrical $9,000,000

Estimated Bare Construction Cost $49,260,000

G.C. General (15%) $7,390,000

Estimated Project Cost $56,560,000

Design and Estimating Contingency (10%) $5,670,000

Construction Contingency (10%) $5,670,000

Expected Project Construction Cost $62,320,000

Expected Project Construction Cost $67,990,000



Conceptual 
Site Layout

Membrane Softening Plant Site Plan



Alternative Comparison – Current O&M

Description Estimated Annual Cost

Labor Costs $840,000

Chemical Usage $250,500

Electrical Usage $130,000

Lime Sludge Removal/Reuse $350,000

Total Annual Operation and Maintenance Cost $1,570,500

Description Estimated Annual Cost

Labor Costs $590,000

Chemical Usage $130,000

Electrical Usage $320,000

Membrane Replacement Costs $120,000

Total Annual Operation and Maintenance Cost $1,160,000

Lime Softening 
Plant

Membrane 
Softening Plant



Questions?



Reliability Study – Overview 

• Historical Water Use

• Population and Water Demand Projections 

• Water Supply/Water Storage Evaluation 

• Water Distribution System Summary 

• Hydraulic Model Development 

• Water Distribution System Evaluation 

• Recommended Improvements



General 
Plan

City of Owosso Water System



Reliability Study – Hydraulic Model Calibration

• Hydrant Flow Testing

− Seven tests 

− Five hydrants each test 

− Static and residual pressures 

• Model Calibration 

− Adjust “roughness” of pipes 

− Account for closed valves and 
system conditions 

− Target ±3 psi 

Typical Hydrant Flow Test



Hydrant 
Flow Tests

Overall Hydrant Flow Test Map



Reliability Study 
Recommended Improvements
• 5-Year and 6-20-Year Improvements 

• Prioritized based on water main age, impact to the system 

− Available fire flow, static pressures 

• Raw Water Main, Caledonia and Owosso Township projects



Water System 
Capital 
Improvement 
Projects

Overall Capital Improvements Plan



Reliability Study – Project Cost Estimates

Description Estimated Project Cost

5-Year Improvements $11,866,000

6-20-Year Improvements $32,855,000

Raw Water Main Improvements $10,931,000

Total $55,652,000

Caledonia Township Improvements $4,050,000

Owosso Township Improvements $1,885,000



Questions?



Thank you!



City of Owosso
Water Treatment Plant 
Performance Evaluation

Project No. 221152
July 28, 2023



Water Treatment Plant Performance Evaluation

Prepared For:
City of Owosso
Shiawassee County, Michigan

July 28, 2023
Project No. 221152



Table of Contents Fishbeck | Page i

\\CORP.FTCH.COM\ALLPROJECTS\2022\221152\WORK\REPT\WTP EVALUATION\RPT_OWOSSO_WTP_EVALUATION_2023_0728.DOCX

1.0 Executive Summary ...........................................................................................................................................1
[...]
95 High Service Balcony Electrical Equipment Control Backwash pump 2 VFD Very Good Complex Moderate 2021 2 20 18 90% 2041 1 2 4 3 2.5 3 3 3 3 3.0 7.50

96 Chemical Room Process Equipment Pump Hypochlorite Metering Pumps Fair Moderate Frequent 2004 19 20 1 5% 2024 3 5 3 4 3.8 1 5 2 3 2.8 10.31

97 Chemical Room Process Equipment Pump Fluoride Metering Pumps Fair Moderate Frequent 2004 19 20 1 5% 2024 3 5 3 4 3.8 1 5 2 3 2.8 10.31

98 Chemical Room Process Equipment Storage Hypochlorite bulk storage tank Poor Simple Moderate 1980 43 30 0 0% 2023 4 5 2 3 3.5 1 5 4 3 3.3 11.38

99 Chemical Room Process Equipment Storage Hypochlorite day tank Fair Simple Moderate 2004 19 30 11 37% 2034 3 3 2 3 2.8 1 5 3 3 3.0 8.25

100 Chemical Room Process Equipment Storage Fluoride saturator Fair Simple Moderate 2004 19 30 11 37% 2034 3 3 2 3 2.8 1 5 2 3 2.8 7.56

101 Chemical Room Process Equipment Piping and Equipment Hypochlorite feed piping, accessories Fair Simple Frequent 2004 19 20 1 5% 2024 3 5 2 4 3.5 1 5 2 3 2.8 9.63

102 Chemical Room Process Equipment Piping and Equipment Fluoride feed piping, accessories Fair Simple Frequent 2004 19 20 1 5% 2024 3 5 2 4 3.5 1 5 2 3 2.8 9.63

103 Chemical Room Mechanical Equipment Mechanical Equipment Exhuast Fan, Louver, ductwork Fair Moderate Moderate 2004 19 25 6 24% 2029 3 4 3 3 3.3 1 1 2 3 1.8 5.69

104 Chemical Room Mechanical Equipment HVAC Makeup Aire, MAU-1 Very Poor Moderate Moderate 2004 19 25 6 24% 2029 5 4 3 3 3.8 1 1 3 3 2.0 7.50

105 Lab, Control Room & Office Mechanical Equipment HVAC RTU-1 Poor Moderate Frequent 2004 19 25 6 24% 2029 4 4 3 4 3.8 1 1 1 3 1.5 5.63

106 Lab, Control Room & Office Mechanical Equipment Plumbing Sink, drains, Poor Simple Frequent 2004 19 25 6 24% 2029 4 4 2 4 3.5 1 1 1 3 1.5 5.25

107 Lab, Control Room & Office Mechanical Equipment Plumbing Eyewash Good Simple Very irregular 2004 19 20 1 5% 2024 2 5 2 1 2.5 1 1 1 4 1.8 4.38

108 Bathroom Mechanical Equipment HVAC Exhaust fan Fair Moderate Moderate 2004 19 25 6 24% 2029 3 4 3 3 3.3 1 1 1 3 1.5 4.88

109 Bathroom Mechanical Equipment Plumbing Sink, drains, fixtures Good Simple Moderate 2004 19 25 6 24% 2029 2 4 2 3 2.8 1 1 1 3 1.5 4.13

110 Locker Room Mechanical Equipment Plumbing Shower, fixtures. Good Simple Moderate 2004 19 25 6 24% 2029 2 4 2 3 2.8 1 1 1 3 1.5 4.13

111 Lab Hallway Electrical Equipment Control CP-CHEM Fair Complex Moderate 2004 19 30 11 37% 2034 3 3 4 3 3.3 1 5 4 3 3.3 10.56

112 Lab Hallway Mechanical Equipment HVAC Unit heater, lab hood exhaust Fair Simple Irregular 2004 19 25 6 24% 2029 3 4 2 2 2.8 1 1 2 3 1.8 4.81

113 Lab Hallway Mechanical Equipment Plumbing Service sink Good Simple Moderate 2004 19 25 6 24% 2029 2 4 2 3 2.8 1 1 1 3 1.5 4.13

114 Lab Hallway Mechanical Equipment Plumbing Eyewash Fair Simple Very irregular 2004 19 20 1 5% 2024 3 5 2 1 2.8 1 1 1 4 1.8 4.81

115 Electrical Room Electrical Equipment Power ATS Poor Complex Frequent 1980 43 30 0 0% 2023 4 5 4 4 4.3 3 3 5 3 3.5 14.88

116 Electrical Room Electrical Equipment Power MDP, DPL, DPR, Transformers Fair Moderate Frequent 1980 43 30 0 0% 2023 3 5 3 4 3.8 3 3 5 3 3.5 13.13

117 Electrical Room Electrical Equipment Power Lighting contactor, transformers Good Moderate Frequent 2004 19 30 11 37% 2034 2 3 3 4 3.0 3 3 4 4 3.5 10.50

118 Second Floor Mechanical Equipment HVAC Louvers, exhaust fans, duct work Fair Moderate Moderate 2004 19 25 6 24% 2029 3 4 3 3 3.3 1 1 2 3 1.8 5.69

119 Lime Silo Process Equipment Slaker Slaker 1, feeder, grit screw, slurry piping Poor Moderate Frequent 2004 19 25 6 24% 2029 4 4 3 4 3.8 3 4 5 3 3.8 14.06

120 Lime Silo Process Equipment Slaker Slaker 2, feeder, grit screw, slurry piping Poor Moderate Frequent 2004 19 25 6 24% 2029 4 4 3 4 3.8 3 4 5 3 3.8 14.06

121 Lime Silo Electrical Equipment Panels LimeOIT, CP-Fill Poor Complex Moderate 2004 19 30 11 37% 2034 4 3 4 3 3.5 3 3 4 3 3.3 11.38

122 Lime Silo Mechanical Equipment HVAC Unit heaters, exhaust fan Poor Moderate Moderate 2004 19 25 6 24% 2029 4 4 3 3 3.5 3 2 2 3 2.5 8.75

123 Lime Silo Building Building Interior walls Fair Very simple Irregular 2004 19 100 81 81% 2104 3 1 1 2 1.8 3 2 5 3 3.3 5.69

124 Carbon Dioxide Tank Process Equipment Storage Liquid CO2 storage tank Good Complex Frequent 2004 19 50 31 62% 2054 2 1 4 4 2.8 2 5 5 3 3.8 10.31

125 Carbon Dioxide Tank Electrical Equipment Control Panel Fair Complex Moderate 2004 19 30 11 37% 2034 3 3 4 3 3.3 2 3 3 3 2.8 8.94

126 Booster Station Process Equipment Pump Booster Pump Fair Moderate Frequent 2018 5 40 35 88% 2058 3 1 3 4 2.8 5 2 3 3 3.3 8.94

127 Booster Station Process Equipment Piping and Equipment Discharge piping, isolation valves Fair Simple Frequent 2018 5 40 35 88% 2058 3 1 2 4 2.5 5 2 2 3 3.0 7.50

128 Booster Station Process Equipment Piping and Equipment Suction piping, isolation valves, altitude valve Fair Simple Frequent 2018 5 40 35 88% 2058 3 1 2 4 2.5 5 2 2 3 3.0 7.50

129 Booster Station Process Equipment Storage Standpipe Fair Simple Very frequent 1970 53 100 47 47% 2070 3 1 2 5 2.8 5 2 5 5 4.3 11.69

130 Booster Station Electrical Equipment Power 480V DP, 120V DP, Transformer Fair Moderate Moderate 1970 53 30 0 0% 2023 3 5 3 3 3.5 3 2 3 3 2.8 9.63

131 Booster Station Electrical Equipment Control Pump controls, VFD, altitude valve control panel Fair Complex Moderate 1970 53 30 0 0% 2023 3 5 4 3 3.8 3 2 3 3 2.8 10.31

132 Booster Station Mechanical Equipment HVAC Unit heater Poor Moderate Moderate 1970 53 25 0 0% 2023 4 5 3 3 3.8 2 1 1 3 1.8 6.56

133 Booster Station Building Building Interior walls, roof Fair Very simple Irregular 1970 53 100 47 47% 2070 3 1 1 2 1.8 3 2 5 5 3.8 6.56

134 Elevated Tank Process Equipment Piping and Equipment Fill pipe, isolation valves, check valve Poor Simple Frequent 1997 26 40 14 35% 2037 4 3 2 3 3.0 5 2 4 3 3.5 10.50

135 Elevated Tank Process Equipment Piping and Equipment Control valve Poor Complex Frequent 1997 26 30 4 13% 2027 4 2 4 3 3.3 3 2 3 3 2.8 8.94

136 Elevated Tank Process Equipment Instrumentation Pressure transmitters, level transmitter Fair Moderate Moderate 1997 26 25 0 0% 2023 3 5 3 3 3.5 3 2 2 3 2.5 8.75

137 Elevated Tank Process Equipment Storage Spheroid Tank Good Moderate Very frequent 1997 26 100 74 74% 2097 2 3 3 5 3.3 5 2 5 3 3.8 12.19

138 Elevated Tank Electrical Equipment Power Power panel Fair Moderate Moderate 1997 26 30 4 13% 2027 3 3 3 3 3.0 3 2 3 3 2.8 8.25

139 Elevated Tank Electrical Equipment Controls Telemetry panel Good Moderate Moderate 1997 26 30 4 13% 2027 2 3 3 3 2.8 3 2 2 3 2.5 6.88

140 Elevated Tank Mechanical Equipment HVAC Unit heater, dehumidifer Very Good Moderate Moderate 1997 26 25 0 0% 2023 1 1 3 3 2.0 3 2 2 3 2.5 5.00

Physical 

Conditon

Operational 

Complexity

Operational 

Frequency

Useful Life Business 

Risk 

Exposure 

(BRE)

1-5 1-5Year%YearsYearsYears

DescriptionAsset SubclassAsset ClassAsset LocationNo.

Z:\2022\221152\WORK\Calcs\WATER\Asset Management\Owosso_Asset Mgmt Workbook_0327.xslx 4/3/2023



Z:\2022\221152\WORK\REPT\WTP EVALUATION\MEMBRANE SOFTENING TECH MEMO\TM_MEMBRANESOFTENINGEVALUATION_2023_0815_FNL.DOCX

Technical Memo 1
SUBJECT: Owosso Water Treatment Plant – Membrane Softening Evaluation

DATE: August 15, 2023 PROJECT NO.: 221152

Introduction
Large capital investment into the Owosso Water Treatment Plant (WTP) will be necessary to replace aging treatment 
equipment and to address the WTP capacity limitations and operational inflexibility. The existing lime softening 
process is difficult and labor intensive to operate and produces a large amount of sludge, which has grown 
increasingly costly to manage and dispose of. In addition, the WTP filtration equipment is in poor condition and needs 
rehabilitation. This memo will provide an overview of the membrane softening process and will summarize the design 
basis and estimated project costs for the construction of a new membrane softening treatment plant to replace the 
existing WTP. 

Membrane Softening 
Membrane softening can be accomplished using either nanofiltration or reverse osmosis membranes (NF/RO). 
Visually, the two types of membrane systems are nearly indistinguishable. With the evolution of low-pressure RO 
membranes, many groundwater softening applications have chosen RO as the more cost-effective method. Selection 
of the specific membrane type should be made during a detailed design phase and is not pertinent to this level of 
evaluation. This evaluation will generically refer to membrane softening, encompassing both types of membranes. 

The membrane softening process is energy intensive, however it removes virtually all types of dissolved solids 
including hardness components. Softening membranes have the added benefit of effectively removing many of the 
currently regulated contaminants such as metals, organics, pesticides, and pathogens (including viruses), and have 
been shown to be effective in removing many of the emerging contaminants of concern (such as PFAS), as well as 
unregulated emerging contaminants. Some hardness in the water is desirable to provide a stable and non-corrosive 
water. To achieve this, the process normally includes bypassing a stream of filtered water that is blended with the 
permeate water to achieve the target hardness level. Pretreatment and filtration of the membrane feed water and 
bypass water will be required. In addition, adjustments to the blended softened water (such as pH, alkalinity and/or 
corrosion inhibitor) may be necessary to prevent unwanted corrosion in the distribution system. 

Membrane softening produces a liquid waste stream (called concentrate or reject) which can be challenging to 
dispose of. As an example, the concentrate stream for a 5.0 MGD (million gallons per day) membrane softening 
treatment plant will be approximately 1.4 MGD (this will vary depending on the raw water characteristics). The most 
practiced (and frequently the most cost-effective) option for concentrate disposal across the country and in Michigan 
is discharge to a surface water (e.g., river or wastewater treatment plant). A cost-effective method of concentrate 
discharge will be critical to the viability of the membrane softening alternative. One potential option for concentrate 
discharge is the Shiawassee River, with which the existing WTP borders. Preliminary discussions 



Technical Memo 1 – Owosso WTP - Membrane Softening Evaluation
August 15, 2023 Fishbeck | Page 2

Z:\2022\221152\WORK\REPT\WTP EVALUATION\MEMBRANE SOFTENING TECH MEMO\TM_MEMBRANESOFTENINGEVALUATION_2023_0815_FNL.DOCX

with the Michigan Department of Environment, Great Lakes, and Energy should be undergone to determine if direct 
discharge of membrane concentrate to the Shiawassee River via a National Pollutant Discharge Elimination System 
permitted discharge is a viable approach.

The existing WTP footprint will not accommodate the addition of lime softening equipment. In addition, the options 
to retrofit components of the existing WTP are limited due to the aging equipment and lack of redundancy within the 
existing treatment process. A new standalone building will need to be constructed to house the new treatment 
equipment. 

Basis of Design 
The new membrane softening treatment plant would be located on the same site as the existing WTP. Demolition of 
the abandoned flocculation/sedimentation basin to the north of the existing WTP would create sufficient space for 
the footprint of the membrane softening plant. Figure 1 displays a preliminary site plan of the proposed membrane 
softening plant. 

The membrane softening plant would be initially designed with a treatment capacity of 5.0 MGD, with 
accommodations to expand the plant to 10.0 MGD in the future to meet larger demands. While the new membrane 
softening treatment plant could be designed to meet the existing WTP design capacity of 6.0 MGD, the 5.0 MGD 
alternative would provide cost savings via smaller treatment equipment and would provide sufficient capacity to 
meet projected maximum day demands. 

Pretreatment and filtration of the membrane feed water and bypass water will be required to prevent damage to the 
membranes. Raw water would be pumped from the supply wells to the new membrane treatment plant, where it 
would be treated with sodium hypochlorite to chemically oxidize iron in the raw groundwater. Oxidized iron would 
then be filtered by four horizontal pressure filters in an end-piped configuration with two independent filter cells 
each. The existing well pumps are likely not currently sized to meet the minimum operating pressures for horizontal 
pressure filters. New well pumps, motors, and electrical improvements may be needed for the existing wells to 
provide the required operating pressures. A potential alternative to upgrading the well pumps could be to add a raw 
water storage tank and low service pump station. While it is expected that the cost of an above ground storage tank 
and low service pump station will exceed the cost of upgrading the wells, additional benefits through raw water 
blending and lower operational pressure of the raw water mains could be seen. The hydraulics, capacity, and cost of 
the raw water storage tank and low service pump station would need to be evaluated and compared to the cost of 
upgrading the wells as part of a detailed preliminary design.

The four horizontal pressure filters would require a maximum treatment capacity of approximately 6.5 MGD. The 
extra capacity is necessary, as about 25% of the membrane feed water would be wasted as concentrate in the 
membrane treatment process. To reduce the building footprint, the filters could be located such that only the 
end-face of the filter would be inside the building, with the majority of the filter sitting outside. Backwash residuals 
from the filters would flow to the existing backwash lagoon onsite. The initial building would be designed to 
accommodate a future building expansion, which would house additional pressure filters to increase the 
pretreatment capacity to 13.0 MGD. This is the pretreatment capacity estimated to achieve a finished water capacity 
of 10.0 MGD in the membrane treatment process due to the inherent concentrate (or reject) flow of the process. 

The final pretreatment step would see the filtered water pumped through cartridge filters. The cartridge filters 
provide an additional layer of filtration to ensure the softening membranes are protected and unfouled. An additional 
intermediate pumping step, upstream of the cartridge filters after the horizontal pressure filters, or downstream of 
the cartridge filters before the membrane skids, would be needed to ensure that the higher operating pressures are 
met for the membrane skids. 



Technical Memo 1 – Owosso WTP - Membrane Softening Evaluation
August 15, 2023 Fishbeck | Page 3

Z:\2022\221152\WORK\REPT\WTP EVALUATION\MEMBRANE SOFTENING TECH MEMO\TM_MEMBRANESOFTENINGEVALUATION_2023_0815_FNL.DOCX

Following pretreatment, water would flow to the membrane softening skids. The skids contain arrays of pressure 
vessels, with each vessel containing membrane elements. The pressurized water is forced through the membrane, 
creating the separate softened permeate flow and concentrated reject flow. A total of 3 membrane softening skids 
would be needed to meet the initial design capacity of 5.0 MGD. Each skid would have a treated water capacity of 
1.38 MGD, for a combined treatment capacity of 4.15 MGD. The remaining flow would be supplied by the membrane 
bypass line, which mixes with the membrane permeate such that a target finished water hardness value is met. The 
membrane bypass line would have a flow between approximately 15% to 20% of the finished plant effluent flow, 
depending on the water quality. In this case, the bypass flow would be approximately 17% of the finished water flow, 
or 0.85 MGD.

A fourth standby skid would be installed for redundancy and to maintain the firm capacity of the membrane 
softening plant at 5.0 MGD. With membrane softening, selection of the most appropriate treatment train size is 